
 

Package leaflet: information for the user 

 

SUDAFED HA Xylo, 0.1% nasal spray, solution 

xylometazoline hydrochloride 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet 

1. What Sudafed HA Xylo 0.1% nasal spray is and what it is used for 

2. What you need to know before you use Sudafed HA Xylo 0.1% nasal spray 

3. How to use Sudafed HA Xylo, 0.1% nasal spray 

4. Possible side effects 

5. How to store Sudafed HA Xylo, 0.1% nasal spray 

6. Contents of the pack and other information 

 

 

1. What Sudafed HA Xylo 0.1% nasal spray is and what it is used for 

 

The active substance xylometazoline is an alpha-adrenergic agonist, which narrows blood vessels and 

therefore reduces nasal congestion. 

Hyaluronic acid keeps the mucous membranes moist, providing optimal conditions for possible 

necessary treatment procedures. 

This medicine is indicated for reducing nasal congestion in the case of rhinitis. 

 

 

2. What you need to know before you use Sudafed HA Xylo 0.1% nasal spray 

 

Sudafed HA Xylo 0.1% nasal spray is intended for adults and children aged 6 years and older. 

 

Do not use Sudafed HA Xylo 0.1% nasal spray: 

 if you are allergic to xylometazoline or any of the other ingredients of this medicine (listed in 

section 6) ; 

 in infants and children under the age of 6. 

 

Warnings and precautions 

Before using Sudafed HA Xylo 0.05% nasal spray, talk to your doctor or pharmacist if you have: 

- heart disease (eg prolonged QT syndrome). 

 

Sudafed HA Xylo 0.1% nasal spray should not be used for a week after the removal of the pituitary 

gland or nasal or oral surgery, during which dura mater was opened. 

 

Long-term use of medicines that reduce nasal congestion may lead to chronic nasal congestion and 

result in the atrophy of nasal mucosa. 

 

Other medicines and Sudafed HA Xylo 0.1% nasal spray 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 



 

Due to the low absorption of Sudafed HA Xylo 0.1% nasal spray in topical administration, interaction 

with medicines administered by other methods is unlikely. 

Interactions have not been studied. 

 

In the case of Sudafed HA Xylo 0.1% nasal spray overdose, interaction with depression medicines, 

such as monoamine oxidase inhibitors or tricyclic antidepressants, cannot be excluded (risk of an 

increase in blood pressure). 

 

Pregnancy and breast-feeding 

Sudafed HA Xylo 0.1% nasal spray should not be used during pregnancy due to the potential systemic 

vasoconstrictive effect, unless recommended so by your doctor. 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 

It is not known whether Sudafed HA Xylo 0.1% nasal spray has an effect on your ability to drive a car 

or use machines. 

 

 

3. How to use Sudafed HA Xylo, 0.1% nasal spray 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

The following applies to Sudafed HA Xylo 0.1% nasal spray, unless otherwise prescribed by your 

doctor. Please follow the instructions for use to allow Sudafed HA Xylo 0.1% nasal spray to work 

properly. 

Do not exceed the following doses and times of use! 

 

Adults and children aged 6 years and older: 

 

How much Sudafed HA Xylo 0.1% nasal spray should be administered and how often? 

Unless prescribed otherwise, administer 1 spray in both nostrils up to 3 times a day, as required. 

 

How to administer Sudafed HA Xylo 0.1% nasal spray? 

Remove the protective cap. Before the first administration, press repeatedly until an even stream is 

sprayed from the nozzle. Next administrations the aerosol is immediately ready for use. To use, press 

once while breathing in lightly through your nose. While spraying, keep the bottle as vertically as 

possible, not horizontally or with the cap downwards. After use, cover the bottle with the protective 

cap.  

 

How long may Sudafed HA Xylo 0.1% nasal spray be used for? 

The xylometazoline solution may not be used for more than 7 days, unless otherwise prescribed by 

your doctor. 

 

If you use more Sudafed HA Xylo 0.1% nasal spray than you should 

In the case of an overdose or accidental ingestion, the following effects may occur: pupil dilation 

(mydriasis), nausea, vomiting, lips turn blue (cyanosis), fever, cramps, cardiovascular disorders (heart 

palpitations; cardiac arrhythmia; circulatory collapse, characterised by a drop in all vital functions; 

cardiac arrest, increased blood pressure), pulmonary function disorders (pulmonary oedema, breathing 

problems), psychological disorders. 

Drowsiness, a drop in body temperature, a drop in heart rate, a shock-like drop in blood pressure, 

respiratory failure, or coma may also occur. 

Activated charcoal, gastric lavage, or the administration of oxygen is used for treatment. Treatment 

for high blood pressure, fever, and cramps, if necessary. 

In the event of a suspected overdose, contact your doctor immediately. 



 

Long-term use and overdose must be avoided, especially in children. 

 

If you forget to use Sudafed HA Xylo 0.1% nasal spray 

Take the dose described in the instructions for use. Do not take a double dose to make up for a 

forgotten dose. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Uncommon side effects (up to 1 user in 100): 

- nosebleeds 

 

Very rare side effects (in less than 1 user in 10,000):  

- burning sensation of the mucosa 

- dryness of the nose 

- rebound effect (exacerbation of rhinitis due to long-term or frequent use) 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Sudafed HA Xylo, 0.1% nasal spray 

 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the box and bottle. The expiry date 

refers to the last day of that month. 

Do not store at a temperature higher than 25 °C. 

The expiry date after initial opening: 12 months. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines that you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Sudafed HA Xylo, 0.1% nasal spray contains 

- The active substance is xylometazoline hydrochloride. One millilitre of Sudafed Xylo nasal 

spray contains 1 mg (0.1%) of xylometazoline hydrochloride. Every spray (140 µl) delivers 140 

micrograms of xylometazoline hydrochloride. 

- The other ingredients are sodium hyaluronate, sodium dihydrogen phosphate dihydrate, 

disodium monohydrogen orthophosphate dihydrate, glycerol (E422), sorbitol (E420), sodium 

chloride and water for injections. 

 

Sudafed HA Xylo, 0.1% nasal spray does not contain preservatives. 

 

What Sudafed HA Xylo 0.1% nasal spray looks like and contents of the pack 

The Sudafed HA Xylo 0.1% nasal spray solution is packaged in a white 10 ml HDPE bottle equipped 

with a sprayer. 10 ml nasal spray, solution for at least 55 sprays. 

 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 

McNeil Healthcare (Ireland) Limited 



 

Airton Road, Tallaght 

Dublin 24 

Ireland 

 

Manufacturers 

FAMAR HEALTH CARE SERVICES MADRID, S.A.U.  

Avda. Leganés, 62 

Alcorcón 

28923 Madrid 

Spain 

 

Ursapharm Arzneimittel GmbH 

Industriestraβe 35 

66129 Saarbrücken 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

ee@its.jnj.com 

 

The leaflet was last revised in November 2021. 
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